

TEST REPORT

Number: GZHT02507706-S1

Applicant: NINGBO ILAN FABRICS CO.,LTD
NO.68 BATANG ROAD
HANGZHOUWAN BAY NEW
ZONE NINGBO ZHEJIANG
Attn: 胡先生

Date: Mar 15, 2022
THIS IS TO SUPERSEDE REPORT
NO. GZHT02507706 DATED FEB
25, 2022

Sample Description As Declared :

No. Of Sample : One
Fibre Content : -
Material : Woven Fabric
Finishing : -
End Uses : -
Season : -
Colour : -
Style No. : W3646-002
Order No./PO No. : -
Standard : -
Buyer's Name : CANADIAN TIRE CORPORATION LTD
Manufacturer's Name : -
Ref. : For Self Reference

Applicant's Provided Care Instruction/Label :

-

Date Received/Date Test Started : Dec 16, 2021

Date Final Information Confirmed:

Prepared And Checked By:
For Intertek Testing Services Shenzhen Ltd.Guangzhou Branch



James Ma
Textile lab Senior Manager

chen / cathyjpchen



Page 1 Of 3



Prepared And Checked By:
For Intertek Testing Services Shenzhen Ltd. Guangzhou Branch



James Ma
Textile lab Senior Manager

chen / cathyjpchen



Page 2 Of 3

TEST REPORT

Number: GZHT02507706-S1

Question/ Procedure_ID	Question/Procedure_Name	Question/Procedure(Details)	Response	Comment
-	Color Fastness To Light	Grade 4 @1000h AATCC 16.3(Option 3)	Pass	4

End of Report

This report is made solely on the basis of your instructions and/or information and materials supplied by you. It is not intended to be a recommendation for any particular course of action. Intertek does not accept a duty of care or any other responsibility to any person other than the Client in respect of this report and only accepts liability to the Client insofar as is expressly contained in the terms and conditions governing Intertek's provision of services to you. Intertek makes no warranties or representations either express or implied with respect to this report save as provided for in those terms and conditions. We have aimed to conduct the Review on a diligent and careful basis and we do not accept any liability to you for any loss arising out of or in connection with this report, in contract, tort, by statute or otherwise, except in the event of our gross negligence or wilful misconduct. No copy of the test report(except for full text copy) shall be made without the written approval by Intertek.

Prepared And Checked By:
For Intertek Testing Services Shenzhen Ltd.Guangzhou Branch



James Ma
Textile lab Senior Manager

chen / cathyjpchen



Page 3 Of 3

To : NINGBO ILAN FABRICS CO.,LTD
Attention : 胡先生

Date : Mar 15, 2022

Re : Report Revision Notification

Labtest Report Number GZHT02507706 date FEB 25, 2022

Please be informed that all the content recorded in the above captioned report will be void. This captioned report is now superseded by a revised Labtest Report, Number GZHT02507706-S1 , issued on Mar 15, 2022 .

Thank you for your attention

Prepared And Checked By:
For Intertek Testing Services Shenzhen Ltd.Guangzhou Branch



James Ma
Textile lab Senior Manager